1§ Apr. 2006 10:34

CARRARO SERVICE ++39+49-9219160

26.14 £ AXLES ref. 128410 - 128411
for J.G.B. excavator
Spars Parts List

Nr. 4472 P

SEPTEMBER '82

1



1§ Apr. 2006 10:34 CARRARO SERVICE ++39+49-9219160 Nr. 4472

26.14 E AXLES REF. 128410 - 128411

for J.C.B. excavator

SPARE PARTS LISTS

INDEX OF PAGES

1.0
2.0
3.0
4.0
5.0
6.0
7.0
8.0

Axta housing

Swivel houging - steering cylinder

Beval gear/pinion set

Differential

Drive shaft

Brakes (for axle raf.12841'0)

Epleyelic reduction gear (for axla ref.128410)

Wheal hub and epicyclic reduction gear (for axle ref.128411)



1§ Apr. 2006 10:34

26.14 E AXLES ref. 128410-128411

- CARRARO SERVICE ++39+49-9219760

Nr. 4472 P

3

T
»

Axie housing 1.0
Pos, Ref. Q.ty Description Rst. 0.ty Description
1 118372 1 Front support
p 101575 2 Quter bushing
3 101565 2 Innar bushing
4 115776 2 Thrust washer
5 120264 1 Axls housing
: B 104988 1 Breather M10x1
7 120780 1 Bokt
8 024258 2 Grease nipple MAx1
9 118504 2 Bush
10 118516 2 Ol zeal 30x40x11
11 128053 1 Diffarential support
12 023827 4  Rvet D32
13 123147 1 Plats
14 126022 4 Bolt M14x75
15 072285 4 Centering bush
16 087660 2 PinD.15x35
17 125451 1 Rear support
18 116520 1 Bolt
18 128060 2 Drain plug
20 116529 4 Cenlering bugh
21 028103 T Q-ring 2-47
22 128827 10 Bolt M12x33
23 027642 2 Spherical bearing
124615 2 Bush



1§ Apr. 2006 10:30

26.14 E AXLES raf. 128410 - 128411
Swivel housing - steering cylinder

CARRARO SERVICE ++39+49-9219160 Ne ddiz P4

Poz. Raf. .ty Daseription Pogs. Ral. 0.ty Description
1 120226 1 Gylinder 26 - 127223 2 ** Bolt M16x75
2 120306 1 Staering arm Assy (R.H. Threaded) 27 128379 1 * Swivel housing L.H.
3 049001 1 Ball joint {R.H.Thread) 27 128557 1 ** Swlivel housing L.H.
4 022183 1 Nut M18x1,5
5 043983 1 Ball juint (R.H, Thread)
6 123208 2 DIl seal 45x65x12
7 125380 2 Bush
A 128904 2 King pin * Only far ref, 128410
9 126921 16 Bolt M12x30 ** Only for ref. 128411
10 125813 2 Bellevilla washet
11 116782 2 * Braather
12 128378 1 * Swivel housing R.H.
12 128556 1 ** Swivel housing R.H.
13 1286249 2 Bellevills washer
14 128903 2 King pin
15 022437 2 Nut M18x1,5 (Self Locking)
16 1285234 1 Bolt M12x50
17 p49104 1 Qil seal Kit
18 049102 1 Cylinder Head
19 1268518 1 * Spacer
20 048082 1 Ball joint (L.H. Thread)
A 342648 1 Nut M18x1,5 {L.H. Thread)
22 049006 1 Ball Joint (LH.Thread)
23 122449 1 Bteering arm Assy (L.H. Threaded)
24 128278 2 " Bush
25 gz22129 2 Nut M.16 5588
26 1247148 2 " Bolt



1§ Apr. 2006 10:30

20.14 E AXLES ref. 128410 128411

CARRARO SERVICE ++39+49-9219160

Nr. 4472 P

)

Bevel gear/pinion gat 30
a_@
Pos. Ref. Q.ty Description Pas. Raf. 0.ty ‘ Description
1 065871 1 Bevel gear/pinion set Z=18/32
2 118450 - Shim 2,50mm
2 118452 - Shim 2,60mm
2 118454 - Shim 2,70mm
? 118458 - Shim 2,80mm
2 118458 - Shim 2,80mm
2 118460 . Shim 3,00mm
2 118462 - Shim 3,10mm
2 118454 - Shim 3,20mm
2 118466 - Skim 3,20mm
2 118468 - Shim 3,40mm
3 027349 2 Baaring 31307
4 125830 2 Collapsible spacer
) 126805 1 Collapslble spacer
6 118445 1 Ring nut M35x1,5
7 118446 1 Lockwasher
8 024785 1 Loakring
g8 129270 1 Flange
10 118699 1 Oll geal 82x58x%15
11 028171 1 O ring 2-123
12 123482 1 Thrugt washer



1

G Apr. 2006 10:3b

26.14 E AXLES ref, 128410 - 128414
Diffgrantlal

CARRARO SERVICE ++39+49-9219160

Nrod70 P

4.0

b

Pos. Raf, 0.ty Description

0.ty

Deseription

1 1077 4 Thrust washer

2 107768 4 Pinion

3 118522 2 Sida pinion

4 120361 2 Thryet washar

5 128440 2 Serew Mex1¢ 5739 (Salf ingking)
8 107778 2 Locking plate

7 107400 2 Ring nut

8 027308 2 Bearing 30209

g 107772 2 &haft

10 126014 1 Differential housing

1 125552 12 Belt HH. M10x1,5%75 (Self locking)



1§ Apr. 2006 10:36 CARRARO SERVICE ++39+49-9219160 Ne dd7z P T

26.14 E AXLES ref, 128410 - 128411
Drive shaft 5.0

Pos. HRal. Q.ty Description Pos. Rat, 0.ty Dazcriplion
1 040871 2 Central body
2 040875 16 Lock ring
3 040872 4 Spider
4 040870 2 " Half shaft (Wheel side)
o 4 0408 2 " Half shaft (Whee| side} .

|5 127288 2 * Drive shatt
5 128515 2 ** Drive shaft
6 0408492 2 * Half ghatt (Differantial sids)
] 040804 2 ** Half shaft (Differential sida)

" Dnly for ref. 128410
“* Only for ref. 128411



1§ Apr. 2006 10:36 CARRARO SERVICE ++39+49-9219160 Ne 4472 P 8

26.14 E AXLES ref. 128410
Brakes ‘ 6.0

Pos. Rel. Q.ty Deseription Pos. Ref. 0.y Description
1 065965 2 Whesi hub 28 123563 16 Stud
2 023835 4  Rivet D.Bx5.84
3 125344 4  Locking
4 127120 ¢ Thrust washer
5 127275 2 Thrust washer
6 024853 2  Snap ring
7 020764 12 Balt M6x30 5739
8 126282 12 Washer D.6,2x17,542
9 126606 12 Bush
10 1262687 &  Spring
11 128658 12 Balt M10x40
12 127994 12 Csntering bush
13 128663 2 Raaction plate
14 126072 4  Brake disc
15 126700 2 Reaction plate
18 126701 2 Raaction plate
17 126645 2 Crown gear
18 126660 2 Quadring
18 126658 2 Quadring
20 126704 2 Brake piston
21 123622 B Split pin D18x20
22 1286549 2 Wheel carrier
23 028626 2 0. ring 2031
24 118378 4 Baaring
25 028603 2 0ring 2173
26 047700 2 Cassette seal
27 128050 2 Drain plug



18 Apr. 2006 10:37 CARRARQ SERVICE ++39+49-9219160 Ny 4472 P8

26.14 E AXLES ref. 128410

Eplcyclic reduction gear 1.0
Pos.  Rel. Oty Description Pos. Raf. 0.ty Dascription

1 118506 16 Washer

2 115612 16 Nut DIN 74361/2B

3 065937 2 Planetary carrior assy

4 125280 2 Dilphug

5 (20480 4 Bolt M8x20

é 120435 2 Thrust washer

7 115634 §  Thrust washer

8 125455 6  Pianetary gear

] 028289 18 Nuoedle bearing (by teng)

10 123318 2 Thruet washer

1 024734 6  Snapring D.34



1§ Apr. 2006 10:37

26.14 E AXLES ref, 128411
Wheel hub and aplicyclic reduction gear

CARRARO SERVICE ++39+49-9219160

Nr. 4472 P

10

Pos. Rel. Quty

Descripticn Fos,

Description

1 123318 2 Thrust washer

2 12129 2 Thrust washer

K} 024953 2 Snap ring

4 125456 §  Planetary gear

5 028288 18 Needle bsaring (by tens)
6 115634 6  Thrust washer

7 120435 2 Thrust washer

8 65587 2 Planetary carrier assy

g 125280 2 Qi plug

10 020490 4 Bolt MBx20

11 128658 10 Bolt M10x40

12 127994 12 Centering bush

13 024789 &  Snapring D.34

14 128653 2 Whaal carrier

15 125452 2 Crown gear

18 028603 2 Q. ring 2173

17 119505 18 Washer

18 116812 16 Nut DIN 74361/28

19 047700 2 Cassette seal .
20 128563 16 S '
2 065064 2 Wheal hub

22 118378 4 Bearing

23 126344 Z Lacking





